



Number: TWNT00409585

Applicant: SVSPA SINGAPORE

Date: APR 21, 2009

Sample Description :

One (1) piece of submitted sample said to be PVC texline woven fabric, in Black.

Applicant's Provided Care Instruction/Label : -

Date Received/Date Test Started : April 15, 2009
Standard : -
Style/Article No. : -
Order No. : -
Buyer's Name : -
Agent's Name : -
Ref. : -

Authorized By:
On behalf of Intertek Testing Services
Taiwan Limited

Carol Peng
Director
Textile And Footwear Division

Freda/Erin



Number: TWNT00409585

Tests Conducted (As Requested By The Applicant)

1 Flammability Test (BS 5867 Part 2:2008, Type B):

Test Specification

Test Method BS 5867:Part 2:2008 Type B Using BS EN ISO 15025:2002, Procedure A (With The Modifications From Clause 6.3.2 Of BS 5867:Part 2:2008)
Criterion Of Ignition: 25mm Horizontal Reach Butane Gas Flame
Ignition Type: Surface
Flame Application Time: 15±1 Seconds
Sample Size: 200x160mm
Side Tested: Face

Pre-Treatment/Durability Procedure

The Sample Was Tested Without Any Form Of Cleansing Or Wetting Procedure As Requested By The Customer.

Conditioning

Prior To Testing: At Least 24 Hours In An Atmosphere Having A Temperature Of 20–2°C. And A Relative Humidity Of 60–5%
At Time Of Testing: Temperature Between 15°C & 30°C. Relative Humidity Between 20% & 65%.

Test Result

Report of tests carried out in accordance with BS EN ISO 15025:2002, procedure a. The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

Sample No./ Direction	Duration Of Flaming (Secs)	Duration Of Afterglow (Secs)	Flaming Debris	Flame To Edge	Hole To Edge	Maximum Damaged Length (mm)	
						Horizontal	Vertical
1.Length ↑	13.6	0	N	N	N	25	99
2.Length ↓	3.0	0	N	N	N	25	86
3.Length ↑	5.0	0	N	N	N	25	104
4.Width →	13.0	0	N	N	N	27	94
5.Width ←	2.0	0	N	N	N	24	108
6.Width →	1.3	0	N	N	N	20	87